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Unfractionated heparins: antithrombin-dependent  

inhibition of FXa and IIa in a 1:1 ratio 

VKAs: indirectly affect synthesis of  

multiple coagulation factors 

LMWH: antithrombin-dependent inhibition of FXa > 

inhibition of FIIa (2:1 – 4:1) 
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Perzborn E. Nature Rev Drug Dis. 
2011;10:61-75. 



Spektrum AK terapie 

NF heparin

LMWH

VKA

NOAC

NF terapie (uzávěr

ouška LS, uzávěr DSS)



I. Standardy léčby FS 
2012 



ESC Update 2012 

European Heart Journal 
doi:10.1093/eurheartj/ehs253. 



Expert Consensus Statement on Catheter 
 and Surgical AF ablation 

European Heart Journal (2012) 14, 
528-606. 



AF Monitoring Standards 

European Heart Journal (2012) 14, 
591-592. 



Antithrombotic Therapy for Atrial Fibrillation: Antithrombotic Therapy and 
Prevention of Thrombosis, 9th ed: American College of Chest Physicians 

(ACCP) Evidence-Based Clinical Practice Guidelines 2012 

You JJ, et al. Chest. 2012.141;e531S–e575S. 

http://chestjournal.chestpubs.org/content/141/2_su
ppl/e531S.full.html 



II: Fibrilace síní a CMP 



CMP při fibrilaci síní má horší 
průběh 

 Fibrilace síní způsobuje 
min. 15% iktů1–3 

 

CMP při fibrilaci síní je 
spojená s… 

 Vysokým rizikem 
rekurence 

  12% na rok4 

 Větší dysabilitou5 

 Vyšší mortalitou5 

1. Go et al, 2001; 2. Wolf et al, 
1991; 3. Singer et al, 2008; 4. Hart 
et al, 1998; 5. Lin et al, 1996 



Antikoagulancia: Redukce prokoagulačních 
substrátů – prevence vzniku trombu 

Mann KG. Circulation. 
2011;124:225-235. 



Redukce vzniku CMP: 
Srovnání warfarinu a placeba 



Warfarin: Major bleeding rate  

CHADS2 score Major bleeding rate          
(%per person-year) 

0 1.8 

1 2.5 

2-3 4.3 

4-6 6.7 

Gomes T, CMAJ 2012;12:heart.org. 
26.11.2012 

125 195 pacientů s AK terapií warfarinem 

věk: > 65 let 

FU:  13 let 

průměrný výskyt velkého krvácení: 3,8 % /pacientorok 



Warfarin: Vliv věku na krvácivé komplikace 

Age (y) Major bleeding rate             
(% per person-year) 

≤75 or under 2.9 

> 75 4.6 

Gomes T, CMAJ 2012;12:heart.org. 
26.11.2012 
 



Apixaban 

Rivaroxaban 

Edoxaban 
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Fibrin Fibrinogen 

UFH AT 

LMWH AT 

Fondaparinux AT 

Oral direct Parenteral indirect 

NOAC: Postavení                      
v antikoagulační kaskádě 

Weitz JI, Bates SM. J Thromb 
Haemost. 2005;3:1843-1853. 



III: Současný pohled ESC na 
postavení nových antikoagulancií 

v prevenci TE komplikací FS 



Characteristics of New Oral 
Anticoagulants 

Usman MH, Ezekowitz MD. Curr Treat Cardiovasc Med. 
2008;10:388-397. 
Piccini JP, et al. Curr Opin Cardiol. 2010;25:312-320. 



The Big Three: Comparing Study 
Design 

Connolly SJ, Ezekowitz MD, et al. N Engl J Med. 
2009;361:1139-1151; Patel MR, et al. N Engl J 
Med. 2011;365:883-891; Granger CB, et al. N Engl 
J Med. 2011;365:981-992. 



The Big Three: Comparing 
Patient Risk 

Connolly SJ, Ezekowitz MD, et al. N Engl J Med. 
2009;361:1139-1151; Patel MR, et al. N Engl J 
Med. 2011;365:883-891; Granger CB, et al. N Engl 
J Med. 2011;365:981-992. 

*RE–LY included patients with CHAD2 = 0 while ARISTOTLE did not 
†Includes systemic embolism 



RE–LY 
Dabigatran for Stroke Prevention in Atrial Fibrillation 

Ezekowitz MD, et al. Am Heart J. 
2009;157:805-810.  

Non-valvular AF at moderate- 

to-high risk of stroke or systemic embolism 

(at least 1 high-risk factor) 

Warfarin 

1 mg, 3 mg, 5 mg 

(INR 2.0 – 3.0) 

(n = 6,000) 

Dabigatran etexilate 

110 mg twice daily 

(n = 6,000) 

Dabigatran etexilate 

150 mg twice daily 

(n = 6,000) 

 1° objective: noninferiority to warfarin 

 Minimum 1-year, maximum of 3 years, and mean of  

2 years of follow-up 

 1° endpoint: stroke + systemic embolism 



RE–LY: Dabigatran 150 mg Twice 
Daily 

Connolly SJ, Ezekowitz MD, et al. N Engl J Med. 
2009;361:1139-1151.  
Connolly SJ, Ezekowitz MD, et al. N Engl J Med. 
2010;363:1875-1876. 



Rivaroxaban Warfarin 

Primary endpoint: Stroke or non-CNS systemic embolism 

INR target: 2.5 

(2.0 – 3.0 inclusive) 

20 mg /d 
(15 mg for CrCl 30 – 49 mL/min) 

Atrial fibrillation 

Randomize 

Double-blind /  

double-dummy 

(N ≈ 14,000) 

Monthly monitoring 

Adherence to standard-of-care guidelines 

Study Design 

ROCKET AF Study Investigators. Am 
Heart J. 2010;159:340-347.e1. 

* Enrollment of patients without prior stroke, TIA or systemic embolism and only 2 factors capped at 10% 

Risk factors 
• CHF 
• Hypertension 
• Age  75 y 
• Diabetes 
OR 
• Stroke, TIA or  

systemic embolus 

At least 2 or 

3 required* 



ROCKET AF: Rivaroxaban 

Patel MR, et al. N Engl J Med. 
2011;365:883-891. 



Warfarin 
(target INR, 2 – 3) 

Apixaban 5 mg PO twice daily 
(2.5 mg twice daily in selected pts*) 

Primary outcome: stroke or systemic embolism 

Hierarchical testing: non-inferiority for primary outcome,  

superiority for primary outcome, major bleeding, death 

Randomize 
double blind, 

double dummy 

(N = 18,201) 

Warfarin/warfarin placebo adjusted by INR/sham INR 

based on encrypted point-of-care testing device 

ARISTOTLE: Apixaban 
 

Lopes RD, et al. Am Heart J. 
2010;159:331-339. 

Inclusion risk factors 

 Age ≥ 75 y 

 Prior stroke, TIA, or SE 

 HF or LVEF ≤ 40% 

 Diabetes mellitus 

 Hypertension 

Major exclusion criteria 

 Mechanical prosthetic valve 

 Severe renal insufficiency 

 Need for aspirin plus 

thienopyridine 

*2.5 mg was used in patients meeting two or more of the following criteria: age ≥ 80 years, body weight 

≤ 60 kg, serum creatinine level ≥ 1.5 mg /dL. 



ARISTOTLE: Apixaban 

Granger CB, et al. N Engl J Med. 
2011;365:981-992. 



Indikace AK terapie a volba AK 

European Heart Journal 
doi:10.1093/eurheartj/ehs253. 

Antiplatelet therapy with aspirin plus clopidogrel, or—less effectively—aspirin only, 

should be considered in patients who refuse any OAC, or cannot tolerate 

anticoagulants for reasons unrelated to bleeding. If there are contraindications to 

OAC or antiplatelet therapy, left atrial appendage occlusion, closure or excision may 

be considered. 

Colour: CHA2DS2-VASc; green = 0, blue = 1, red ≥2. 

Line: solid = best option; dashed = alternative option. 

AF = atrial fibrillation; CHA2DS2-VASc = see text; HAS-BLED = see text; NOAC = 

novel oral anticoagulant; OAC = oral anticoagulant; VKA = vitamin K antagonist. 
aIncludes rheumatic valvular disease and prosthetic valves. 



IV: NOAC: Specifické 
situace  



Populace s vysokým rizikem krvácení 

 Renální insuficience 

 Jaterní nedostatečnost  

 Komedikace (ovlivnění P4503A4 a PGP) 

 Další poruchy krvácení 

 Poruchy srážení krve 

 Dekomp. hypertenze 

 Akutní nebo subakutní vředová choroba GIT 

 Retinopatie 

 Nedávné mozkové krvácení 

 Cévní abmormity CNS 

 St.p. operace mozku  

 Bronchiektazie nebo anamn. hemoptýzy 



Management krvácení u nemocných 
s novými antikoagulancii 

European Heart Journal 
doi:10.1093/eurheartj/ehs253. 

aPTT = activated partial thromboplastin time; NOAC = novel oral anticoagulant; PCC = prothrombin complex 
concentrate; PT = prothrombin time; rFVIIa = activated recombinant factor VII. 
aWith dabigatran. 



2012 ACCP Guidelines for Antithrombotic Therapy 
For Patients Undergoing Cardioversion for AF 

You JJ, et al. Chest. 2012.141;e531S–e575S. 
http://chestjournal.chestpubs.org/content/141/2_s
uppl/e531S.full.html 

 

 Long-term antithrombotic therapy should follow the risk-based recommendations for AF 

*Target INR, 2.0 – 3.0  



ACCP 9 (2012) Recommendations for Patients 
With AF and Concomitant ACS or CAD 

You JJ, et al. Chest. 2012.141;e531S–e575S. 
http://chestjournal.chestpubs.org/content/141
/2_suppl/e531S.full.html 

 For recommendations in favor of oral anticoagulation, guidelines suggest dabigatran 150 
mg twice daily rather than adjusted-dose VKA. 

 Triple therapy = VKA + ASA + clopidogrel; dual-antiplatelet therapy = ASA + clopidogrel 



Prevence CMP u pacientů s FS a CHRI 

Canadian Cardiovascular Society Atrial Fibrillation 
Guidelines 2012 Focused Update 

 

Guidance for antithrombotic therapy of patients 
with chronic kidney disease is provided in relation 

to estimated GFR as follows: 

Skanes AC, et al. Can J Cardiol. 
2012;28:125-136. 



Prevence CMP u pacientů s FS a CHRI 

Canadian Cardiovascular Society Atrial Fibrillation 
Guidelines 2012 Focused Update 

Skanes AC, et al. Can J Cardiol. 
2012;28:125-136. 
 



V: Guidelines ESC FS a 
metaanalýza NOAC  



Souhrn update guidelines ESC 
2012 I 

 Při absenci jakéhokoli přímého porovnání nových 
antitrombotik je nevhodné definitivně rozhodnout, 
které z nových antitrombotik je nejlepší, vezmeme-li 
v úvahu heterogenitu jednotlivých studií.  

 Nepřímo srovnávající analýzy nenaznačují hluboké 
rozdíly v účinnostních endpointech mezi novými 
antitrombotiky, ale major krvácení se jeví menší u 
dabigatranu 110 2x denně a u apixabanu.  

 U pacientů s CHA2DS2-VASc score ≥2 jsou všechna 
nová antitrombotika superiorní vůči warfarinu s 
pozitivním net clinical benefitem, nezávisle na riziku 
krvácení. 



Souhrn update guidelines ESC 
2012 II 

 Nová perorální antitrombotika nabízejí lepší 
účinnost, bezpečnost a pohodlí ve srovnání s 
orálními antikoagulancii s antagonisty vitaminu K. 
Takže pokud jsou doporučena perorální 
antikoagulancia, jedno z nových antitrombotik by 
měly být zváženy namísto inhibitorů vitaminu K 
(VKA) 

 Není dostatečná evidence doporučit jedno nové 
perorální antitrombotikum nad jiným, protože 
některé klinické charakteristiky pacientů, 
compliance léčby a tolerabilita a cena mohou být 
důležitými faktory pro volbu antikoagulancia. 

Camm JA, Lip GYH, Caterina R, 2012 focused 
update of the ESC Guidelines for the management 
of atrial fibrillation, doi:10.1093/eurheartj/ehs253 



Metaanalýza nových 
antikoagulancií I 

Dentali F: Circulation 2012: DOI: 
10.1161/CIRCULATIONAHA.112.115
410. 



Metaanalýza nových 
antikoagulancií II 

Dentali F: Circulation 2012: DOI: 
10.1161/CIRCULATIONAHA.112.115
410. 



Metaanalýza nových 
antikoagulancií III 

Dentali F: Circulation 2012: DOI: 
10.1161/CIRCULATIONAHA.112.115
410. 



Doporučení do klinické praxe 

 Výběr antitrombotika  vždy individuální 

(riziko TE, compliance, benefit pro pacienta, 
ekonomické aspekty …) 

 Nepoužívejte NOAC v jiných než 
schválených indikacích (např. mechanické 
chlopenní náhrady aj.) 

 Věnujte pozornost renálním funkcím a 
jejich vývoji 

 Žádné z NOAC nemá specifické antidotum ! 

 Dodržujte SPC a limitace plátců zdravotní 
péče pro úhradu NOAC 



Cíl antikoagulační léčby 




